Caterpillar assembly #4928148 drawings for  797F Truck.
* Last version maybe changed.
1234

Hydraulic System Assembly 492-8148 Conversion AR-HYDRAULIC(Caterpillar 797F truck)

Part NO. 492-8148
Name Conversion AR-HYDRAULIC
Section Hydraulic System
Modifier -
SNP LAJ IESCN SEBP49862191
Updated 2018-10-29
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 797F Hydraulic System 492-8148 Assembly

492-8148 Conversion AR-HYDRAULIC , S/N LAJ654-UP, Part OF 492-8143 Conversion AR, AN Attachment
Model: Caterpillar 797F
Catalog: Truck
Section: Hydraulic System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
348-7835 348-7835 Valve GP-STEERING ELECTROHYDRAULIC Y 1 N
1,2,3 122 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 9 N
1,2 123 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 5 N
3 124 8T-4139 8T-4139 Bolt M12X1.75X30-MM CM 4 N
1 125 8T-4179 8T-4179 Bolt M12X1.75X20-MM CM 1 N
2,3,4 126 8T-4183 8T-4183 Bolt M12X1.75X40-MM CM 8 N
3 127 8T-4186 8T-4186 Bolt M10X1.5X40-MM M 12 N
4 128 8T-4189 8T-4189 Bolt M8X1.25X20-MM M 4 N
1 152 8T-4193 8T-4193 Bolt M16X2X50-MM M 4 N
1 153 8T-4194 8T-4194 Bolt M12X1.75X50-MM M 12 N
1,4 129 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 7 N
1,3,4 130 8T-4196 8T-4196 Bolt M10X1.5X35-MM M 6 N
3 131 8T-4198 8T-4198 Bolt M10X1.5X100-MM M 1 N
2 134 8T-4648 8T-4648 Bolt M12X1.75X70-MM M 4 N
1 135 8T-4956 8T-4956 Bolt M12X1.75X35-MM CM 1 N
4 136 8T-5436 8T-5436 Bolt M10X1.5X130-MM M 3 N
3 137 8T-6466 8T-6466 Bolt M10X1.5X60-MM M 6 N
1 8T-3597 8T-3597 NUT-WELD M12X1.75-THD M 2 N
154-6340 154-6340 Block M12X1.75-MM 1 N
2 99 3E-4321 3E-4321 Clip LOOP 1 N
1,3,4 105 5P-7464 5P-7464 Clip SLOT 6 N
1,3,4 106 5P-7465 5P-7465 Clip TAB 6 N
1 107 5P-7468 5P-7468 Clip SLOT 4 N
1 108 5P-7469 5P-7469 Clip TAB 4 N
2 110 6D-4244 6D-4244 Clip LOOP 2 N
1,2 111 6D-4246 6D-4246 Clip LOOP 2 N
4 114 6V-1867 6V-1867 Clip SLOT 1 N
4 115 6V-1868 6V-1868 Clip TAB 1 N
2,3 6V-3965 6V-3965 Fitting QUICK DISCONNECT 1 N
4 67 126-1814 126-1814 FILTER-OIL ULTRA High EFFICIENCY 2 Y
4 66 110-6349 110-6349 Fitting AS QUICK DISCONNECT 2 N
1 109 5P-8444 5P-8444 Grommet 37-MM ID 4 N
3,4 113 6V-1249 6V-1249 Grommet 22-MM ID 5 N
1 116 6V-7359 6V-7359 Grommet 25-MM ID, 37-MM OD 1 N
1,2,4 92 329-3356 329-3356 Nut M12X1.75-THD M 4 N
1 98 344-5675 344-5675 Nut M10X1.5-THD M 6 N
3 117 6V-8555 6V-8555 NUT-FACE Seal 1-14-THD 1 N
1 118 6V-8557 6V-8557 NUT-FACE Seal 1-7/16-12-THD 1 N
8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 2 N
294-4550 294-4550 BOSS-WELD M10X1.5X60-MM M 2 N
9R-2613 9R-2613 BOSS-WELD M10X1.5X25-MM M 1 N
1 121 3E-9411 3E-9411 WASHER-HARD 17.5X38X6-MM THK 4 N
1,3,4 103 5P-1075 5P-1075 WASHER-HARD 10.2X22.5X3-MM THK 7 N
3 104 5P-1076 5P-1076 WASHER-HARD 13.5X30X4-MM THK 4 N
1,2,3,4 121 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 50 N
1,2,4 132 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK C 11 N
4 133 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 4 N
3 81 198-4778 198-4778 WASHER-HARD 13.5X30X12-MM THK C 5 N
4 5 7J-9250 7J-9250 Locknut 3-1/4X12-THD 2 N
4 9 156-9082 156-9082 Spacer SPECIAL 4 N
3 285-5622 285-5622 KIT-SEAL SOLENOID VALVE 1 N
4 76 156-9083 156-9083 Washer 63.5X120X12-MM THK 2 N
4 100 3J-6899 3J-6899 Locknut 2-1/4-12-THD 2 N
4 119 8D-8573 8D-8573 Shim 0.015-IN THK B 5 N
4 120 8D-8574 8D-8574 Shim 0.025-IN THK B 5 N
3 138 8T-6685 8T-6685 Bolt M10X1.5X110-MM M 1 N
S: LAJ / LAJ (1 ~ 99999)
: (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) B: Use AS Required C: Change From Previous Type E: Order BY The Centimeter I: Refer TO Hydraulic Information System M: Metric Part Y: Separate Illustration

*Assembly 492-8148 Conversion AR-HYDRAULIC Suitable for 797F Truck Hydraulic System
*Original 492-8148 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 492-8148 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.